
Parts Book

Tamping Rammer

CR70H

www.conmec.cn



     Tamping Rammer  Parts List                                                              CR70H

1



ITEM NO. PART NO. QTY DESCRIPTION

1 E00100UT 1 Engine, Honda GX100 
2 06170008 4 Nut, M8
3 00093008 4 Spring Washer
4 R07701001 1 Clutch Assy.
5 G07701001 1 Key
6 00856012 1 Washer
7 G07701002 1 Nut
8 05781008-25 1 Hex Screw, M8x25
9 00093008 1 Spring Washer
10 R07701002 1 Spacer
11 R07701003B 1 Clutch Drum
12 R07701004B 1 Spacer
13 03452095 1 O-ring Gasket
14 13871040 1 Oil Seal
15 G07701004 1 Bearing 
16 00894035 1 Retaining Ring
17 G07001001 4 Screw
18 R07701005B 1 Crank Case
19 G07701005 1 Bearing
20 01096006-20 1 Key
21 R07701006B 1 Gear
22 05781006-20 2 Hex Screw, M6x20
23 00093006 2 Spring Washer
24 00095006 2 Washer
25 R07701007B 1 Bearing Cover
26 03452043 1 O-ring Gasket
27 05781008-25 1 Hex Screw, M8x25
28 00093008 1 Spring Washer
29 R07701008 2 Spacer

30 G07701005 1 Bearing

31 G07701006 1 Bearing

32 R07701009B 1 Crank Gear

33 R07701010 1  Connecting Rod

34 G07701007 1 Bearing

35 00893052 1 Retaining Ring

36 00093008 1 Spring Washer

37 05781008-25 1 Hex Screw, M8x25

38 R07701011 1 Gear Cover

39 00095006 9 Washer

40 00093006 9 Spring Washer

41 05781006-20 9 Hex Screw, M6x20

2

  Tamping Rammer  Parts List                                                              CR70H



  Tamping Rammer Parts List                                                        CR70H

3



ITEM NO. PART NO. QTY DESCRIPTION

42 03452160-5 1 O-ring Gasket

43 R07702001 1 Guide Cyclinder

44 00095010 4 Washer

45 00093010 4 Spring Washer

46 05781010-35 4 Hex Screw, M10x35

47 03452160-3 1 O-ring Gasket

48 G07702001 2 Bellow Clamp

49 R07702002 1 Bellow

50 03452160-3 1 O-ring Gasket

51 R07702003 1 Protection Sleeve

52 03452095 1 O-ring Gasket

53 00097014 1 Washer, Copper

54 04450014 1 Plug

55 07941024 1 Sight Glass

56 R07702004 2 Sleeve

57 R07702005 1 Piston Pin

58 R07702006 1 Piston Rod

59 R07702007 1 Rubber

60 R07702008 1 Spring Cylinder

61 R07702009B 2 Spring, Outer

62 R07702010B 2 Spring, Inner

63 R07702011 1 Rubber Sleeve

64 R07702012 1 Piston End

65 G07702002 1 Nut

66 03452087 1 O-ring Gasket

67 R07702013 1 Foot Plate

68 00097014 1 Washer, Copper

69 04450014 1 Plug

70 00093010 8 Spring Washer

71 00070010-30 4 Socket Head Screw, M10x30

72 00070010-40 4 Socket Head Screw, M10x40

4

    Tamping Rammer Parts List                                                CR70H



      Tamping Rammer Parts List                                                 CR70H

5



ITEM NO. PART NO. QTY DESCRIPTION

73 G07703001 1 Cap, Oil Tank

74 R07703001 1 Top Cover

75 00095008 4 Washer

76 00093008 4 Spring Washer

77 00070008-20 4 Socket Head Screw, M8x20

78 G07703002 1 Oil Tank

79 05781008-25 2 Hex Screw, M8x25

80 00093008 2 Spring Washer

81 00095008 2 Washer

82 R07703002 1 Screw

83 03452020 1 O-ring Gasket

84 R07703003 1 Nut

85 G07703003 1 Oil Pipe

86 G07703004 2 Hose Clamp

87 G07703005 1 Lever, Oil Tank

88 G07703006 1 Throttle Control Assy.

89 00070006-8 2 Socket Head Screw, M6x8

90 R07703004 1 Frame

91 G07703007 1 Roller

92 00070006-20 4 Socket Head Screw, M6x20

93 00093006 4 Spring Washer

94 06170006 4 Nut, M6

95 00095010 4 Washer

96 00093010 4 Spring Washer

97 05781010-20 4 Hex Screw, M10x20

98 G07703008 1 Rubber

99 00095008 1 Washer

100 00093008 1 Spring Washer

101 06170008 1 Nut, M8

102 R07703005 2 Vibration Damper

103 00093010 4 Spring Washer

104 00070010-20 4 Socket Head Screw, M10x20

105 R07703006B 1 Protection Frame, Right

106 00095008 4 Washer

107 00093008 4 Spring Washer

108 05781008-25 4 Hex Screw, M8x25

109 00093008 4 Spring Washer

110 00095008 4 Washer

111 05781008-40 4 Hex Screw, M8x40

112 R07703007B 1 Protection Frame, Left

113 R07703008 1 Foot Assy.

6

    Tamping Rammer Parts List                                                  CR70H



www.conmec.cn

CONMEC ENGINEERING CO., LTD
Add: No.88, 2# Industrial Avenue, Anwu Road, Wuqiao County, Fengxian District, Shanghai, P.R.C
Tel: 86 (0)21 57407318         Fax: 86 (0)21 57406955               E-mail: sales@conmec.cn

Version: 20150101


